
Clayton County Water Authority 
2020 Strategic Master Plan
December 2020



Executive Summary

When sending to print select  
"Crop Marks" and print on 11x17 paper to allow for bleeds.

All text elements are on the Master Page. To edit them, 
press Ctrl-Shift and click on the item you want to edit, or 

change them directly on the Master Page.

Executive Sum
m

ary



 2020 Strategic Master Plan Report 

 ES-1 

Executive Summary 

The Clayton County Water Authority (CCWA), which provides water, wastewater, and stormwater services 
to the approximately 290,000 residents of Clayton County and its six cities, regularly updates its Strategic 
Master Plan (SMP) outlining projects needed to support the infrastructure needs of the community. CCWA 
[...]
It was additionally noted that the Hicks WPP could benefit from having onsite raw water storage available, 
which would allow for mixing of raw water from Blalock and Smith Reservoirs prior to treatment. This 
could provide more consistent raw water quality at the head of the plant, which would benefit plant 
operations. Strategies to address this issue were discussed, including the use of the Huie Pond Complex for 
raw water storage (which would require a pond reclassification to Category 1 dam with GAEPD).  

2.1.4.3 Smith Water Production Plant 

The Smith WPP Project Identification Workshop was held on July 25, 2019 and discussed needs for the 
Smith WPP and re-pump stations. This Project Identification Workshop also included a discussion of the 
Facility Evaluation Update, and the projects that would and would not be required under the potential 
Decommission Smith WPP Scenario. Staff indicated they have mitigated solids-handling challenges with 
the existing gravity thickener noted in previous evaluations through a regular sludge withdrawal regimen, 
and therefore do not believe a second gravity thickener would be required at the plant. 

The Smith WPP currently operates two shifts to produce an average of 7 to 8 MGD. Smith WPP will be able 
to produce up to 12 MGD through the addition of a third shift. Like the Hooper and Hicks WPPs, the major 
short-term project at Smith is 20-305 / Smith WPP High-Rate Analysis, which will determine the feasibility 
and necessary requirements to high-rate this facility to either 12 MGD or 15 MGD. 

2.1.4.4 Repump Stations 

The Smith WPP Project Identification Workshop also included a discussion of CCWA’s repump stations and 
closely aligned with recommendations provided in the Water Production and Storage Analysis TM. 
Improvements to existing repump stations, such as the installation of VFDs and backup generators, were 
clarified as necessary redundancy and reliability upgrades prior to the abandonment and demolition of 
elevated storage tanks. Water quality throughout the system is expected to improve as water age is 
reduced. Previous evaluations confirmed the need for CCWA to design and construct a booster pump 
station in the Northwest region of the County to facilitate wholesale water supply to College Park, as well 
as the construction of a new repump station in place of the Forest Avenue elevated storage tank. These 
two improvements are needed to maintain system pressure in the north and northwest service areas as 
demand increase over the planning period.  

2.1.5 Distribution and Conveyance 

The Distribution and Conveyance Workshop was held on July 26, 2019. The discussion of regulatory 
drivers involved a discussion of overflow issues in the sanitary sewer system and discussions of a new 
DBPR rule. The integration of data collected from different sources was a key point in the conversation 
around necessary IT upgrades and software solutions. Many of the distribution and conveyance projects in 
the 2015 SMP were migrated to the 2020 SMP Final Project List because they are annual projects that 
occur every year. These projects include the Galvanized Water Main Replacement Program, Commercial 
Meter Replacement and Fire Metering Program, UniDirectional Flushing Program, Sewer Condition 
Assessment Program, Small Diameter Sewer Rehabilitation and Replacement Program, Large Diameter 
Sewer Rehabilitation and Replacement Program, Pressure Sewer Assessment and Rehabilitation Program, 
and Georgia Department of Transportation projects. For these projects, a 10-year budget was identified, 
and an annual amount was provided equally for each fiscal year. 



2020 Strategic Master Plan Report 

 2-5 

CCWA also made the decision to include regular updates to both water and sewer models on the project 
list to ensure proper planning. The decision was made to update both models every 5 years. The sewer 
model update was split between the Casey Basin model and the DeKalb, Northeast, and Shoal Creek Basin 
models which will be updated twice during the 10-year planning period. 

2.1.6 Water Reclamation 

CCWA owns and operates three water reclamation facilities, capacities for which are provided in 
Exhibit 2-C below. 

Exhibit 2-C. Summary of Water Production Plant Capacities 

WPP Permitted Capacity (Maximum Month, MGD) 

Northeast WRF 61 

W.B Casey WRRF 24 

Shoal Creek WRF 4.4 

1The Northeast WRF is currently permitted for a B.1 NPDES permit limit of 6 MGD and has B.2 limits at a flow of 10 MGD.  

 

Water Reclamation projects were identified through a series of four Project Identification workshops: one 
for each of the three WRFs and one for Natural Treatment Systems (NTS). Each Project Identification 
Workshop began with a tour of the facility and was followed by a discussion that addressed regulatory 
drivers, recent progress on 2015 SMP projects, updated flow projections, and the short- and long-term 
needs of the facility. The workshops also addressed the Facility Evaluation Update and how the prior 
decision to close Shoal Creek would impact the needs of the WRFs if carried forward. 

While regulatory drivers are the same, impacts are different for the various facilities. The most significant 
regulatory drivers include:  

 Increased restrictions on landfilling biosolids - Currently, CCWA prioritizes the beneficial reuse of 
biosolids. Biosolids from the W.B. Casey WRRF are pelletized and sold as an agricultural amendment, 
and biosolids from Shoal Creek WRF and Northeast WRF are sent to a composting facility. Recently, 
many landfills have begun prohibiting biosolids, and compost disposal rates have increased 
dramatically in response to a more competitive market. As a result of the increased cost and 
uncertainty of disposing unstabilized biosolids, CCWA has considered regionalizing their biosolids 
processes at the W.B. Casey WRRF. The possibility of transferring biosolids from Northeast WRF to W.B. 
Casey WRRF was evaluated under the W.B. Casey WRRF Capacity Analysis and Plant Expansion 
Evaluation project (2019). Based on the assumptions made during this project, regionalization would 
benefit CCWA if compositing prices increased above $100/ wet ton. Based on this, CCWA has elected 
to include a cake receiving station in the concept design of the Casey WRRF Biosolids facility, which 
was completed in 2020. Construction of the cake receiving station will depend on market changes at 
the time of construction. 

 More stringent nutrient limits – Effluent nutrient limits are different at all three WPPs.  

– Shoal Creek WRF - With a current total phosphorus (TP) discharge limit of 2.0 mg/L, Shoal Creek 
has the greatest potential to have a reduced limit in the future.  

– W.B. Casey WRRF - A new WLA was approved to increase the flow to the Flint River from 6.6 MGD 
(current permit) to 14.6 MGD (this increased flow will be required when the plant is expanded 
from 24 to 32 MGD). In the draft permit limits, the effluent phosphorus limit remains the same, at 
0.30 mg/L monthly average, and the ammonia limit is reduced from 2.0 mg/L to 1.0 mg/L 



2020 Strategic Master Plan Report  

2-6  

monthly average. The draft future ammonia limit is now being met with the current activated 
sludge process. The new W.B. Casey WRRF permit (renewed in March 2020) requires additional 
monitoring of nitrogen constituents (total Kjeldahl nitrogen, nitrate/nitrite, and organic nitrogen).  

– Northeast WRF - A new WLA was requested in November 2019 to revise B.2 limits to a lower 
effluent flow. Current B.1 permit limits for effluent phosphorous and ammonia are 0.3 mg/L and 
1.3 mg/L, respectively. A draft WLA was received from EPD in July 2020, proposing an effluent 
phosphorous limit of 0.22 mg/L and an ammonia limit of 0.6 mg/L at a discharge flow of 8 MGD.  

 Indirect Potable Reuse (IPR) - As IPR continues to be a defining feature of the CCWA system, WRF 
effluent quality will impact treatability and needed improvements at the WPPs. Draft permit limits for 
the W.B. Casey WRRF 32-MGD upgrade will require increased disinfection to meet reuse standards 
(the fecal coliform limit will be reduced from 200 #/mL to 23 #/mL). Moving into the future, all WRF 
and WPP projects will need an integrated approach to ensure their goals and treatment objectives are 
aligned.  

 Emerging contaminants - Due to IPR, emerging contaminants may have to be addressed at WRFs in 
the future. While no action is currently being taken, space for additional unit processes has been and 
will continue to be incorporated into any plant upgrade work. For example, the W.B. Casey WRRF 
phosphorus polishing facility design considered space in the layout and hydraulic profile for a future 
filtration process.  

2.1.6.1 Natural Treatment Systems 

The Natural Treatment Systems (NTS) Workshop was held on May 1, 2019 and addressed both the Huie 
Pond Complex and the Panhandle Wetlands. 

The conversation around regulatory drivers focused on sampling for emerging contaminants, and 
potential considerations for using the Huie Pond Complex for one or more purposes - equalization, 
backwash storage, or raw water storage.  

Staff and consultants also discussed coagulant dosing strategies at W.B. Casey WRRF to reduce average 
effluent TP to the Huie Wetlands. In consideration of future flows, and a discussion of potential future 
discharge locations, NTS staff indicated that they anticipate the Huie Wetlands could be high-rated 
without building additional cells. Further evaluation would be required to confirm this assumption. 
Regardless of whether the system could be rerated, the treatment at Huie is limited by the two 36-inch 
pipelines that run from the NTS distribution box to the Huie Wetlands. It was discussed during the 
workshop that it would be too cost-prohibitive to expand the Huie Wetlands with more cells. 

Construction of the Panhandle Wetlands was completed in 2002, and construction of cells in the Huie 
Wetlands were completed from 2005 to 2010. Considering that O&M guidance for the Panhandle and 
Huie Wetlands were prepared in the early 2000’s, staff discussed the importance of assessing the wetlands 
to identify maintenance activities or capital projects that will improve the functionality and longevity of 
the wetlands. 

The Shoal Creek WRF sends treated effluent to the Panhandle Wetlands, where it is treated and pumped to 
the Shoal Creek Reservoir.  A decision will need to be made regarding the future use of the Panhandle 
Wetlands, should Shoal Creek WRF be decommissioned.  

2.1.6.2 Shoal Creek WRF 

The Shoal Creek WRF Project Identification Workshop was held on May 10, 2019. Operations staff 
reported that there is no difficulty in consistently meeting current permit limits. It was noted that the 



2020 Strategic Master Plan Report 

 2-7 

nutrient limits for Shoal Creek WRF have the greatest potential to be reduced by regulators in the future in 
comparison to W.B. Casey WRRF and Northeast WRF.  

Projects identified for the Shoal Creek WRF include aeration system upgrades, improvements to the 
screening systems, and UV Disinfection System Upgrades. The scope of these upgrades will be expanded 
or reduced based on the decision to decommission Shoal Creek WRF. 

It was noted that the fiberoptic line currently routed through Shoal Creek WRF to Smith WPP will need to 
be re-routed to the Smith WPP if Shoal Creek WRF is decommissioned. Similarly, CCWA will need to 
consider a solids management approach for the thickened alum sludge that is currently produced at Smith 
WPP and treated alongside wastewater biosolids at Shoal Creek WRF, if the Shoal Creek WRF is 
decommissioned. 

2.1.6.3 W.B. Casey WRRF 

The W.B. Casey WRRF Project Identification Workshop was held on May 15, 2019. A major concern voiced 
by staff is concrete corrosion issues at some facilities; most notably at the primary clarifiers and the 
influent pump stations. Staff also discussed at length their safety concerns with the pelletizing facility such 
as dust hazards and the inability to safely maintain the belt filter presses on the mezzanine level of the 
building. These maintenance activities are now performed by contractors and thus no 2020 SMP project 
was included.  

The biggest operational challenge for staff at W.B. Casey WRRF is managing peak flow. Conveyance to the 
Huie Wetlands (the only current effluent discharge option) is limited to around 39 to 40 MGD. The 
addition of a fourth secondary clarifier at the plant provides about 2 million gallons of equalization and 
has helped in peak flow situations. Completion of the W.B. Casey WRRF Phosphorus Polishing 
Improvements project will mitigate the peak flow management concerns. 

There were several projects identified for the W.B. Casey WRRF, including the following: repair concrete in 
the primary clarifiers, investigate opportunities for energy recovery, perform upgrades to the pelletizing 
facility to address safety concerns, assess the effluent gravity line and wetland distribution gravity lines, 
and optimize the chemical dosing strategy to meet lower effluent phosphorous limits after the new 
polishing facility comes online. There are also a series of projects to restore the capacity of the plant to the 
design basis of 24 MGD as identified by the W.B. Casey Plant Capacity Analysis and Plant Expansion 
Evaluation project. These projects include adding an additional blower to the bioreactors to meet peak air 
requirements, upgrading the raw water pump station, and upgrading the RL Jackson Raw Water Pump 
Station.  

The major project identified on the Water Reclamation project list is the Casey Solids Upgrade to replace 
the existing solids facilities that are at capacity and also at the end of their useful life with a new 32 MGD 
facility. Projects identified that can be completed as part of either the 24 MGD Capacity Recovery 
upgrades or the 32 MGD upgrade include adding screening to the RL Jackson Transfer Pump Station and 
Casey Raw Water Influent Pump Station, upgrading the W3 Pump Station, and adding equalization. 

2.1.6.4 Northeast WRF 

The Northeast WRF Workshop was held on May 22, 2019. Much of the conversation at the workshop 
focused on ongoing work to evaluate needed improvements to move from the current NPDES Permit B.1 
(6 MGD) to the B.2 (10 MGD) limits. Based on future flow projections, the Northeast WRF will soon exceed 
the B.1 flow limit; however, the B.2 flow limit of 10 MGD is not reached until after 2050. Therefore, it was 
discussed that GAEPD may be amenable to an interim flow limit between the B.1 and B.2 limits. Since this 



2020 Strategic Master Plan Report  

2-8  

time, CCWA has submitted a new WLA request, and a draft WLA received from GA EPD in July 2020 is 
currently under review.  

In addition to addressing a needed capacity increase, there is a need to consider long-term plans for 
biosolids management. Trucking biosolids from the Northeast WRF to W.B. Casey for pelletizing was 
discussed as a possible long-term solution. 

The group agreed that decommissioning the Northeast WRF will not be considered in the Facility 
Evaluation Update due to the challenge of building the required conveyance infrastructure to route 
influent flows to W.B. Casey WRRF.  

2.1.7 General Services 

The General Services Workshop was held on April 19, 2019. No traditional regulatory drivers were 
identified as part of this workshop. The conversation around IT needs and software solutions focused on 
SCADA system upgrades. Due to the pace of change in technology, it was determined that every five years, 
a SCADA master plan update project should be completed to identify any necessary projects to be 
implemented over the planning period.  There was a discussion surrounding the 2015 Lift Station 
Assessment project and the need for more lift station rehabilitation projects. An annual lift station 
rehabilitation program was added to the 2020 SMP list.  

2.2 2020 Facility Evaluation Update 